



Product Service

# CERTIFICATE

No. Z2 066213 0136 Rev. 00

**Holder of Certificate:** **Tiptiptap OÜ**  
Iru, Jõelähtme vald  
Saha-Loo tee 8  
74206 Harjumaa  
ESTONIA

**Certification Mark:**



**Product:** **Playground equipment**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the testing and certification regulations of TÜV SÜD Group have to be complied. For details see: [www.tuvsud.com/ps-cert](http://www.tuvsud.com/ps-cert)

**Test report no.:** 713282363-06

**Valid until:** 2028-06-18

**Date,** 2023-07-26

( Ulrich Sommer )

# CERTIFICATE

No. Z2 066213 0136 Rev. 00

## Model(s):

**PLP11, PLP11-3, PLP12, PLP13, PLP15,  
 PV012, PV013, PV016, PVP10, PVP10L,  
 PVP10M, PVP10S, PVP10W, RK01, RK02,  
 RK03, RS113, RS129, SLAC005, SLAC303,  
 SLAC305, TKR001, TKR001-1, TKR001-2, TKR001-4,  
 TKR001-5, TKR006, TKR007, TKR008, TKR009,  
 TKR010, TKR500, TKR501, TKR502, TKR503,  
 TKR504, TKR505, TKR506, TKR507, TKR508,  
 TKR509, TKR510, TKR511, TKR512, TKR513,  
 TKR002, TKR604, TKR604-1, TKR605, TKR606,  
 TKR607**

## Parameters:

Balancing and exercise:  
 Posts 98 x 98 mm: laminated wood, aluminium, galvanized steel.  
 Platforms: laminated wood, hotspray lamination, weatherproof  
 plywood. Climbing ropes: PP covered steel wire.  
 Panels and walls: plywood/ HDPE plastic.

PLP11	L/W/H: 2.60/ 0.10/ 0.50 m
PLP11-3	L/W/H: 5.80/ 2.04/ 0.50 m
PLP12	L/W/H: 3.86/ 0.10/ 0.50 m
PLP13	L/W/H: 2.60/ 0.21/ 0.50 m
PLP15	L/W/H: 5.75/ 0.98/ 0.40 m
PV012	L/W/H: 0.53/ 0.40/ 0.27 m
PV013	L/W/H: 0.25/0.25/ 0.35 m
PV016	L/W/H: 1.10/ 0.45/ 0.46 m
PVP10	L/W/H: 4.57/ 1.75/ 0.35 m
PVP10L	L/W/H: 2.60/ 2.60/ 0.35 m
PVP10M	L/W/H: 3.99/ 1.27/ 0.35 m
PVP10S	L/W/H: 2.01/ 0.65/ 0.35 m
PVP10W	L/W/H: 4.27/ 2.24/ 0.35 m
RK01	L/W/H: 0.95/ 0.10/ 1.10 m
RK02	L/W/H: 1.80/ 0.10/ 1.40 m
RK03	L/W/H: 2.65/ 0.10/ 1.70 m
RS113	L/W/H: 3.20/ 1.00/ 0.88m
RS129	L/W/H: 3.18/ 1.65/ 2.15 m
SLAC005	L/W/H: 5.90/ 0.40/ 0.52 m
SLAC303	L/W/H: 3.95/ 0.50/ 0.43 m
SLAC305	L/W/H: 5.90/ 0.50/ 0.43 m
TKR001	L/W/H: 7.36/ 7.36/ 1.30 m
TKR001-1	L/W/H: 5.21/ 4.01/ 2.00 m
TKR001-2	L/W/H: 7.29/ 6.09/ 2.00 m
TKR001-4	L/W/H: 4.00/ 4.00/ 2.02 m
TKR001-5	L/W/H: 24.88/ 2.82/ 2.16 m
TKR006	L/W/H: 4.01/ 4.80/ 1.25 m
TKR007	L/W/H: 11.18/ 9.08/ 2.01 m
TKR008	L/W/H: 4.41/ 4.01/ 1.26 m
TKR009	L/W/H: 7.12/ 6.97/ 1.62 m
TKR010	L/W/H: 6.87/ 4.60/ 1.62 m
TKR500	L/W/H: 3.50/ 0.10/ 1.16
TKR501	L/W/H: 0.73 / 0.72 / 0.96 m
TKR502	L/W/H: 2.20 / 1.01 / 0.80 m



# CERTIFICATE

No. Z2 066213 0136 Rev. 00

TKR503	L/W/H: 4.00 / 1.01 / 0.81 m
TKR504	L/W/H: 2.20 / 1.01 / 1.60 m
TKR505	L/W/H: 2.21 / 2.20 / 1.20 m
TKR506	L/W/H: 2.20 / 0.12 / 2.00 m
TKR507	L/W/H: 2.20 / 0.14 / 1.60 m
TKR508	L/W/H: 2.20 / 0.12 / 2.00 m
TKR509	L/W/H: 2.20 / 1.01 / 0.36 m
TKR510	L/W/H: 1.65/ 0.11/1.15 m
TKR511	L/W/H: 1.70/ 1.50/ 1.16 m
TKR512	L/W/H: 2.20 / 1.01 / 1.60 m
TKR513	L/W/H: 2.20 / 0.12 / 1.60 m
TKR002	L/W/H: 6.32 / 6.32 / 2.00 m
TKR604	L/W/H: 1.72/ 0.55/ 0.27 m
TKR604-1	L/W/H: 1.72/ 0.55/ 0.27 m
TKR605	L/W/H: 3.00/ 0.95/ 0.46 m
TKR606	L/W/H: 2.70/ 0.25/ 4.25 m
TKR607	L/W/H: 5.90/ 2.16/ 0.24 m

**Tested  
according to:**

EN 1176-1:2017